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M Machine layout (BEAT—-MT 0 6)
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M Machine layout (BEAT—-MT70 8)







(BEAT—T70 4) 30X50

@2 Table-Frame




@ Fram=-Table (BEAT-T704) 320 X 520
ITEM | PART Na LIST N DESCRIPTION Q'TY REMARK
1 | 1560001 KU151601 | Table (BEAT-704, 320X%520) 1
2 11266602 | KG120662 Ta.bTe cover 4 ]
314388 | MA 140380 |Table support bracket e
4 | 1469A MA140690 |Table support (L) 6
5 | 16G0U0L KU161601 |Frame support (BEAT-704, 320 %520) 1
6 | 15H0U0O KU151700 | Sheif board set (BEAT-704,320 X520) 1
7 | 1470000 | KU1 40700 |Table support (S)(BEAT) - 4
8 | 1191C KC110910 |Frame support side cover (R) 11
9 | 1280000 | KU1 20800 | Table support 1
1011284001 | KC 120841 |Table support (475L> 2
Al 1 | 1455000 KU140550 | Table support 1
12 | 14574 MA1 4 05 7 0 | Table support (850L - AT-106) 4
1 3 | 14544 MA140540 | Table support (NO.2) 2
1 4 | 14534 MA 140530 | Table support (NO.1) 2
15 | 1458A MA14058¢0 | Table support 1
16 Wood screw M5.1X25
17 Wood screw M5.1x32
18 Hex, socket bolt M8x15
19 | Hex, nut 3/8
20 | Hex. socket bolt M6x20 N
21 i Hex, socket bolt M6Xx8
(1A)7.50



@ Table-Frame (BEAT—1 0 4) 320x450




@ Fram=Table (BEAT-T704) 320 % 450
ITEM!PARTN& LIST N DESCRIPTI Ty REMARK
1 | 15G7U01L KU151671 |Table (BEAT-704,320X450) 1
2 | 1549A01 MA150491 |Table cover Nol6 4
3 Hex, socket bolt M6 X 8
B 4 1 1191C KC110910 |Frame support side cover (R) 1
5 Hex, socket bolt M6 X2 0
6 | 1280000 | KU1 20800 | Table support o 1
7 | 15H8U0L KU151781 |Shelf board set (BEAT-704,320X450) 1
8 | 16G7UC!L KU16167T1 |Frame (BEAT-704,320Xx450) 1
9 | 1284(01L KC120841 |Table support Nol 4751 2
10 | 1454C KC140540 |Table support No2 T90L 1
11 | 1456C KC140560 | Table support No3 264L 4
12 ] 1455C KC140550 | Table support No 4 T40L 1
1 3 | 1453C KC 0530 | Table support No.5 790L 1
14 | 1286C KC120860 |Table support No.6 790L 1
15 Wot;d screw M5, 1 X25
16 Hex, nut 3.8
(1A)7.50




(BEAT—T704) 320x30

@2 Table-Frame




@ Fram=Table (BEAT-T704) 320 % 350

ITEM | PART No LIST N DESCRIPTION oY REMARK

1| 1569000 | KU 151690 | Table (BEAT-704, 320X 350) 1

2 | 12p2000 | KU1 21320 |Table cover 74 -

3 7 Hex socket bolt M6 X 8

4 | 1191C KC110910 |Frame support side cover (R) 1

5 Hex, socket bolt M6 X20

6 | 1280000 | KU1 20800 | Table support 1

7 15J1000 | KU 151910 |Shelf board set (BEAT-704,320x350) N 1

8 | 166900 | KU 1616 9 0 | Frame (BEAT-704.320X350) 1

9 | 1284C01 KC120841 | Table support Nol 475L 2
1 0 | 1454C KC140540 |Table support No.2 T90L 1
11 | 1456¢C KC140560 |Table support No.3 2641 4
12 ] 1455C KC140550 | Table support No4 740L 2
13 | 1286C KC120860 | Table support No.5 T90L 1
14 Wood screw MD5.1X25
15 Hex, nut 3.8 -

|
t1437.50
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(BEAT—T706) 30x50

@ Table-Frame




@ Fram=Table (BEAT-706) 320X 520

ITEM!‘PARTNu LIST N DESCRIPTION Q'TY REMARK

1 11561001 KU151611|Table (BEAT-706, 320X520) 1

2 11266602 | KG1 20662 | Table cover o 6

3 | 14384 MA140380 | Table support bracket 7

4 1 1469A MA140690 | Table support (L) 7

5 1661001 | KU 161611 |Frame support (BEAT-706,320 X520) 1

6 | 15HIU00 | KU 151710 | Shelf board set (BEAT-706,320 x520) 1

7 | 1470000 KaU 140700 |Table support (S)(BEAT) 6

8 | 1191¢C KC110910 |Frame support side cover (R) 1

9 | 1280000 | KU1 20800 |Table support 1
1 0 | 1284C01 KC120841 |Table support (475L) 2
11 ;1455000 | KU1 40550 | Table support 1
12 | 14534 MA1405 36 Table support NO. ! 3
1 3 | 1454A MA1 40540 | Table support NO.2 2
1 4 | 1457A MA140570 | Table support (850L - AT-108) 6
15 | 14584 MA 140580 | Table support 1
16 Wood screw M5. 1X25 N
17 Wood screw M5.1X32
18 1 | Hex, socket bolt M8x 15
19 Hex, Nut 3/8
20 ' Hex. socket bolt M6x20 7
21 Hex, socket bolt M6x8 )

(1A)7.50



(BEAT—T1706) 30x40

@2 Table-Frame




@ Fram=Table (BEAT-T706) 320 % 450
ITEM | PART No LIST N DESCRIPTION Q' TyY REMARK
1 | 1568000 KU151680 | Table (BEAT-706,320x450) 1
2 1549>A01 MA 150491 | Table cover Nol6 6
3 7 Hex. socket boit M6 X 8
4 11191C KC1109 10 |Frame support side cover (R 1
5 Hex. socket bolt M6 X20
6 | 1280000 | KU1 20800 |Table support 1
7 1 15H9U00 | KU 151 7 90 | Shelf board set (BEAT-704,320x450) 1
8 | 1668000 | KU 161 8 87»0 Frame (BEAT-704, 320X 450) R 1
9 | 1284€01 KC120841 |Table support Nol 475L 2
0 | 1454¢€ KC140540 | Table support No2 790L 1
1 | 1456C KC140560 | Table support No3 264L 6
2 | 1455C KC140550 | Table support No 4 T40L 1
3 | 1453C KC140530 | Table support Na5 T90L 2
4] 1286C KC120860 |Table support No6 790L 1
%5 Wood screw M5, 1 X25
6 Hex, nut 3,8
|
(
|
%
|
|
|
1
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(BEAT—706) 30x30

@ Table-Frame




2 Fram=Table (BEAT-T706) 320 % 350

{TEM | PART No. LiST Na DESCRIPTION Ty REMARK

1 11563001 | KU151631 |Table (BEAT-706,320X350) 1

2 1121000 | KU1 213810 | Table cover 2

3 (12D2000 | KU1 21320 |Table cover a 2

4 | 1191C KC110910 |Frame support side cover (R) 1

5 Hec, socket bolt M6 X20

6 | 1280000 KU120800 | Table support 1

7 | 15H3U0L | KU 151731 |Shelf board set (BEAT-704,320X350) 1

8 | 1663001 | KU1616 31 |Frame (BEAT-706,320x%350) 1

9 | 1284C01 | KC 120841 |Table support No 1l 475L 2
10 | 1454C KC140540 | Table support No.2 790L 1
11 | 1456C KC 1»110 ] 6 0 | Table support No 3 264L 7_»
1 2 | 1455C KC140550 | Table support No. 4 740L 1
13 | 1453C KC14053¢0 | Table support Nob 790L 1
14 |1286C KC1208¢60 |Table support No6 790L i
15 Wood screw MS5. 1>< 25 7 i
16 Hex, nut 3,8
17 Hex, socket bolt M6 X 8

(I1A)7.50
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(BEAT—T7028) 320x50

@2 Table-Frame

— 19



@ Fram=Table (BEAT-708) 320X 520
ITEM | PART No. LEST N DESCRIPTION o' TY REMARK

1 | 1564002 KU151642 |Table (BEAT-708,320x%520) 1
2 11266602 | KG1 20662 |Table cover 8
3 Hex, socket boit M6 X 8
4 | 1191C KC110910 |Frame support side cover (R) 1
5 Hex., socket bolt M6 X20
6 | 1280000 | KU1 20800 | Table support 1
7 1 15H4U01 KU151741 |Shelt (BEAT-708,320X520) 1
8 1 1664001 KU161641 |Frame (BEAT-?OS.SZOXSZE}W 1
9 11284001 | KC1 20841 {Table support (475L) 2
0 | 1454C KC140540 |Table support No2  P250 (JMC) 1
1 | 1453C KC 4 0530 |Table supportb No. 1 P214 (JMC) 13
2 | 1455C KC140550 |Table support No3 2
3 1 1286C KC120860 |HJ Table support 790L 1
4 Wood screw M5, 1 X25 1
5 Hex, nut 3.8
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(BEAT—7028) 320x4%0

@ Table-Frame




@ Fram=Table (BEAT-708) 320 % 450

ITEM | PART No. LIST N DESCRIPTION O'TY' REMARK

1 | 1565001 KU151651 | Table (BEAT-708,320x%x450) 1

2 | 1549A01 | MA 150491 | Table cover Nol16 8

3 o Hex, nut 3,8

4 Hex, socket bolt M6 X 8

5 | 1191C KC110910 |Frame support side cover (R) 1

6 Hex, socket bolt M6 X20

7 1280000 | KU1 20800 | Table support 1

8 | 15H5001 KU151751 |Shelf board set (BEAT-708,320X450) 1

9 | 1665001 | KU 161651 | Frame (BEAT-708,320x450) 1
10 ,1284C01 | KC1 20841 |Table support Nol 475L 2
11 | 1454C KC140540 | Table support No2 790L 1
12 | 1456C KC140560 | Table support No.3 264L ‘ 6
13 | 1453C KC140530 |Table support No 4 790L 3
14 | 1455C KC140550 | Table support No.5 740L 1
15 | 1286C KC120860 |Table support No.6 790L 1
16 Wrood screw M5.1X25 -

(1A)7.50




(BEAT—1708) 320x30

2 Table-Frame




@ Fram=+Table (BEAT-708) 320 % 350
PART No. LIST DESCRIPT REMARK
| 1566U01 | KU1 51 1 [ Table (BEAT-708, 320X 350)
2 (1202000 | KU1 21 0 | Table cover

1201000 | KU1 21 0 | Table cover

Hex, socket bolt M6 X 8
1191C KC110 0 | Frame support side cover (R)

Hex, socket bolt M6 xX20
1280000 | KU1 20 0 | Table support
15H6U01 | KU 1 5 1 1 | Shelf board set (BEAT-704,320X350) N
16G6U01 | KU1 61 1 | Frame (BEAT-708.320x%350)
128401 | KC1 20 1 | Table support No i 4751
1454C KC140 0 | Table support No.2 790L
| 1456C KC140 0 | Table support No.3 264L o
1453C KC140 0 { Table support No 4 790L
14550 KC140¢ 0 | Table support No 5 740L
1286C KC120 0 | Table support No 6 790L

Wood screw MH5. 1 X25 -

7 Hex, nut 3,8
(1A)7.50



@ Bed Assy




@Bed Assy

Ty

ITEM | PART Nao LIST No. DESCRIPTIH ON REMARK
1 (2180000 KU210800 | JMC assy head (A) UF
2182000 KU210820 | JMC assy head (B) UF
2181000 KU21208 1>6 JMC ass;ﬁhead (A) US
2183060 | KU 2108 30 | JMC assy head (B) US
2 | 2248F KF 220480 |Bevel gear (Under shaft) 1/H
3 | 2222F KF 220220 |Under shaft metal (Rear) 1/H
4 | 2229F KF 220290 |Under shaft col{gkﬁi 1/H o
5 | 2221¢ KC220210 | Under shaft JM 1/H
6 | 91207 A9012007 ] Screw 2/H
7 | 2223F KF 220230 |Under shaft metal (Front) 1/H
8 | 2513A01 MA250131 Needierpiétérriwr 1/H h
9 | 2251A MA2 20510 |Bobbin case Fixing plate 1/H
1 0 | 2255F KF220550 1/H
11 |2548C01 KC250481 1/H
1 2 | 2231F KF220310 |Bobbin case HSL-A-MIQ 1/H
~1 3 1254701 | KC 250471 |Bed cover 1/H
14 91227 A9012027 {Hinge (TH-TM-72) (JMC-AT) 1/H
15 Hex, socket set screw (SM1/4 40X5)
16 Hex, socket bolt M;%;Z_OAi
17 Hex, socket bolt M8Xx20
138 Screw (SM15/64 28x10)
19 Pan screw M3 X5
20 Screw (SM11/64 40X6)
21 Screw (SM11/64 40x4.5)
22 Set screw (SM11/64 40x4.5)
23 Pan screw M3 x5

(T1A)7.50




@ Top shaft.Verticl shaft

JR— 27__



@ Top shaft.Verticl shaft

ITEM | PART No LIST N DESCRI!PTI1ION Q'TY REMARK
1 /234IN00 | KN 230410 | Take up lever cam G 1/H
2 ngF KF 230420 |Cam set screw 1/H
3 1 2343N00 | KN 2304 30 {90° Clank 1/H
4 | 91207 A901200T7 |Bobbin fixing set screw 4/4
5 | 2214F KF 220140 | Top shaft metal (Front) 1/
6 |2201F | KF220110|Top shaft UF /M o
7 | 2216F KF2201860 To;:“shaft metal (Middle) 1/H
8 | 2218F KF220180 ]| Top shaft collar 1/H
9 | 2212F KF220120 | Top shaft (S) 1/H
10 |2213F KF220130 |Bevel gear 1/H
11 | 2215F KF220150 T;)p shaft metal (Rear) 1/H
12 1 2219F KF220190 | Top shaft collar (Rear‘)mim 1/H
1 3 | 2245F KF220450 | Top shaft adjust screw 1/H
1 4 | 2246F KF 220460 |Bevel gear (Vertical shaft upper) 1/H
15 | 2224F KF 220240 |Vertical shaft metal (Upper) 1/H
1 6 | 2225F KF 220250 |Vertical shaft i 1/H
17 |2223F KF 220230 |Bottom shaft metal (Front) 1/4
1 8 | 2247F KF 220470 |Bevel gear (Vertical shaft lower) 1/H
19 | 2227F KF220 277770 Gear cover set 1/H
42 0 Screw (SM15/64 28x38) 7
21 Screw (SM15/64 28x24)
22 Set screw (SM15/64 28X6)
23 Hex. socket set screw M6 L=6
24 | Set screw (SML5/64 28X8)
25 | Set screw M6 L=6 -
26 Hex, socket set screw M6 L=6

Set screw (SM1/4 40x86)

(1A>7.50
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® Needle bar-Take up lever mechanism




& Needle bar= Take up lever mechanism I (5)

ITEM | PART No. LIST Ne DESCRIPTION aTy REMARK
1 | 83381F01 KF 330381 |Lock bar hand grip 1
2 1 2349T00 | MT 2 3 04 9 0 | Take up lever (5needles) ) 1/H
- 3 | 2368F00 | KF 2305830 | Take up lever roller assyr 1/H
4 1 3341C KF 230540  Lock connecting rod 2
5 | 2858F KF 230580 | Ceramic thread guide 5/H
6 | 2351F KF 230510 | Take up lever shaft 1/H
7 | 911B2 A9011112 |Needle geage 1KG><71717><8T2 2/H
8 1 2352T00 | MT 230520 | Take up lever bearing case 1/H
9 | 2355F KF 230550 | Take up lever shaft collar 1/H
10 | 2365F KF 230650 |Lock lever bracket 1/H
11 | 2363F KF230630 | Lock levermshaft 1/H
1 2 | 2364F KF 230640 | Lock connection rod clamp 7 1/H
13 | 23616 KF 230610 |US Lock lever 1/H
14 Set screw (SM1/4 40x6)
15 Screw (SM11/64 40/><10)
16 » Hex, nut MI10
17 Hex., socket set screw M5x6
18 Hex, nut (SM7/32 28)
19 | Hex, nut M8
20 | Hex, socket set screw M4><5m ]
21 Hex, socket set screw M5x5
122 Hex, nut M4
23 Hex, bolt M5 X15

— 30 — (1A)7.50
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® Needle bar-Take up lever mechanism




® Needle bar= Take up lever mechanism 1 (7)

ITEM | PART No LIST N DESCRIPT I ON Q' TY REMARK
1 |3338F01 | KF 330381 |Lock bar hand grip 1
2 | 2383T00 | MT 230830 |Take up lever (7needles) 1/H

¥737 2368F007 KF 230530 | Take up lever roller assy 1/H

4 1 3341C KC330410 |Lock connecting rod 2 |
5 | 2358F KF 230580 | Ceramic thread guide 7/H
6 | 2351F KF230510 |Take up lever shaft 1/H
7 | 911B2 AQ VO 11 {732 Needle geage 1KGX11Xx8T2 2/H 7
8 12352700 | MT 230520 | Take up lever bearing case 1/H
9 | 2355F KF 230550 | Take up lever shaft collar 1/H

1 0 | 2365F KF 230650 |Lock lever bracket 1/

11 | 2363F KF 230630 |Lock lever shaft 1/8

1 2 | 2364F KF230640|Lock conrnreicitidrn rod clamp I/H

13 | 23816 KF230610 |US Lock lever 1/H

14 Set screw (SM1/4 40X86)

15 Screw (SM11/64 40Xx10)

16 B Hex. nut MI10

17 Hex, socket set screw M5Xx6

138 Hex. nut (SM7/32 28)

19 Hex, nut M8

20 Hex. sockert”s;zt- screw Md X5

21 Hex, socket set screw M5X5

22 ’ Hex, nut M4

23 o Hex, bolt M5 X115

(1A)7.50
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® Needle bar-Take up lever mechanism




® Needle bar= Table up lever mechanism II (5)

ITEM | PART No. LiST N DESCRIPTI ON QTy REMARK
1 | 230LF KF230010 |Needle bar assy 5/H
2 | 2318F KF 230180 |Needle bar spring (Upper) 5/H
3 | 2302F KF 230020 |Presser foot 7 5/H
4 | 2321F KF 230210 | Needle bar spring (Lower) 5/H
5 | 2392F KF230920 |0-Ring (L) 5/H
6 | 2391F KF230910 |0-Ring (§ 5/H
7 | 2393F KF 230930 | Specer 5/H S
8 | 2323F KF 230230 |Needle clamp 5/H 1
9 | 2324F KF 230240 |Needle clamp screw (SM9/64) 5/H
1 0 | 2325F KF 230250 |Needle (DBXKS) 5/H
11 | 2332F KF 230320 |Driver shaft upper metal 1/H
12 |2331F | KF230310|Needle bar driver shaft 1M -
1 3 | 2334F KF 230340 |Needle bar driver 1/H
1 4 | 2345F KF 230450 |90° Clank screw 1/H
15 | 2346F KF230460 |Clank ) 1/H
16 | 2307P00 | HP 231370 | Square ball K| )
17 |23D1P00 | HP 231310 |Guide rail 1/H
18 |23C9P00 | HP 231 290 | Needle bar driving fork 1/H
19 | 2348F KF 230480 |Needle shaft clamp 1/H
2 0 | 2312F KF2301 2 0 | Sealing metal 1/HM
21 191009 A9010009 |Bearing A2015 2/h
P22 (91123 A9011023 | Thrust bearing (GS-1528) 2/
2 3 |9l121 AS011021 | Thrust bearing (NTB-1528) 2/H
2 4 | 2333F KF23033 O‘ Bearing shaft 1/H
25 ééGSNOl KN231660 | Turret plate (5) 1/H
26 |91122 A90 11022 |Thrust bearing (AS 1528) i/H
2 7 18338F01 | KF 330381 |Lock bar hand grip 1
2 8 | 3331C K C 330310520 Needle bar turret plate connecting rod L=470 1 -
29 191205 A9012 070 5 | NMB RD4 0202N o 1
91201 A9012001 |NMB RD4 0202R 1
91203 A9012003 |NMB RD4 02021 1
3 0 | 2336F KF 230360 |Needle bar turret plate joint pin 1/H :
31 | 23G69N00 | KN 23 1 6 9 0 | Needle bar turret plate felt ‘i5)w 1/H )
32 ' Set scrrerw 717\476><6
33 Hex. socket set screw Mo X5
34 | Screw (SM9/64 40x8)
35 7 Hex. socket bolt M4Xx38
36 Hex, nut M4 o -
37 Hex. nut M5

(I1A)7.50
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® Needle bar-Take up lever mechanism




® Needle bar= Table up lever mechanism II (7)

ITEM | PART No LIST N DESCRIPTI!1ON O’TY} REMARK
1 | 2301F KF 230010 | Needle bar assy T/H
B 2 | 2318F KF 230180 |Needle bar spring (Upper) 7/H
3 | 2302F KG230020|Presser foot o 7/H N
4 | 2321F KF 230210 |Needle bar spring (Lower) 7/H
5 | 2392F KF230920 |0-Ring (LD 21/H
6 | 2391F KF230910 |0-Ring (S o T/H
7 | 2393F KF230930 Spece; o 7/H o
8 | 2323F KF 230230 | Needle clamp 7/H
9 | 2324F KF 230240 |Needle clamp screw (SM9/64) 7/H
1 0 | 2325F KF 230250 | Needle (DBXKS) 7/H
11 | 2332F | KF230320 |Driver shaft upper metal 1/H
1 2 | 2331F ‘ KF 230310 |Needle bar driver shaft 1/H
13 ] 2334C KF 230340 | Needle bar driver 1/H
1 4 | 2345F KF 230450 |90° Clank screw 1/H
15 | 2346F KF230 460*C1;r& N 1/H
16 23D7P00 | HP 231370 |Square ball /M
I 7 [23D1PO0 | HP 231310 |Guide rail 1/H
18 | 23C9P00 | HP 231290 | Needle bar driving fork 1/H
19 2348F KF 230480 |Needle shaft clamp 1/H
2 0 | 2312F KF230120|Sealing metal /0 ]
21 |91009 A90100089 |Bearing A2015 2/H
22 191123 A9011023 | Thrust bearing (GS-1528) 2/H
23 |91121 A9011021 |Thrust bearing (NTB-1528) 2/H
2 4 | 2333F KF 230330 |Bearing shaft 1/H
2 5 | 23G7NO1 KN231670 | Turret plate 1/H
26 91122 A9011022|Thrust bearing (AS 1528) 1/
2 7 | 3338F01 | KF 330381 |Lock bar hand grip 1
2”5{ ???IC KCSQ_O“S;JBZO Needle bar turret plate connectingm:od =470 1
29 191205 A9012005 | NMB RD4 0202N 1
91201 A9012001 |NMB RD4 0202R 1
91203 A901200 3 |NMB RD4 02021 1
73 O Z?QEF KF 2 3 0 360 | Needle bar turret plate joint pin o 1/H
31 | 23HONO0O | KN 231 700 | Needle bar turret plate felt (7) 1/H
32 N Set screw M6x6 ‘ o
33 | Hex. socket set screw M5x5
34 Screw (SM9/64 40x8)
35 Hex. socket bolt M4Xx8
36 Hex, nut M4
37 Hex, nut M5

(1A)7. 50



@ Color change mechanism




@ Color change mechanism

ITEM | PART No LIST N DESCRIPTION Q' Ty REMARK
1 { 3328401 | HH 330281 |Detection plate 1
2 1 3317C KC330170 |Plate colla;m 1
i 3 | 55T0100 | EBNO O 66 ;O SDU color change board (7020-4100) 1
4 133J1U00 | KU3331910 |Turret drive base 1
5 | 91149 A9011049 |FYH oiless pyro 80 (80FL-10) 2
6 | 3362H HH3306 20 | IM25T st}aight miter bevel 2
7 1 33H4U00 { KU 331 740 |Lock detection plate (i)rive plate) 1 ]
8 | 912F0 A9012150 | Trust washer (TW1530) 1
9 {33J4P00 | HP 3319 40 | Lock detacive plate (Drive plate) 1
10 |33J6P00 | HP 331690 |Lock detacive plate (Drive lever) 1
1 17 5 Condenser (3381H accessory) B 1
12 ;33J3000 % K”U/3 31930 |Lock detacive plate 1 N
1 3 | 338LH j HH330810 |Geard motor RM-F6A5PC3-AS-180 1
1 4 | 33F7P0O0 g HP331570 |Geard motor shaft 1
7717 5 133j0000 | KU331900 | Turret control box 1
16 | 33F8P00 | HP 331580 | Needle turning shaft 1
17 {33F9PO0 | HP 331590 | Turn table adjusting collar 1
18133156 | KG330150]0US Control turning plate i
19 ]91201 A9012001 ”NMB RD4 020R 1
20 3306[’60 fHP 331660 |Turret plate joint piin' . 1
21 | 33F2P00 | HP 331520 |Turret turn table lever B 1
2 2 | 33F5P00 | HP 331550 |Lock sotenoid lever 1
23 {33J4P00C | HP 331940 |Lock detection plate (Drive plate) 1
‘f}‘;~;7;gg(;"» A79 056011 | Rotary solenoid 6SR25-27X3, 4,9 ) 1
25 3"?%?[)1 HP 331 53 41 Turret lock lever 1
ri.f_/' 6 2363F KF 230630 |Lock lever shaft 1
M‘?» 7‘ 5!( KC330510 |Hex. connecting bar (L) 1
23 912072 A9012002|NMB PRvsﬂwm - o
§ ?“;H“U’ﬁ KU 331730 | Turret box stay fixing plate 7 2
3 0 | 33H1UCC KU3317160 |Turret box fixing stay 1 o
31 | 33H2UC0 | KU 331720 | Turret box fixing stay cover 1
32 | 740F3Q0 | HQ 7 4 1 F 30 | Bell crank bolt 2
7373 7 3?7;F767P007 —{1—{3 31560 | Lock lever pin 1
34 1 3367H HH330670 | Stopper ecc;tric l
35 | 2362F KF 230620 |Lock lever roller 1
36 | 33J5P00 | HP 331950 |Lock detection plate (Turret shaft) 1
37091000 |A9010001 Bearing (8000z2) REEE |
8 8 9717557354 A9k071 2055 | Ering ¢4 1 )
_é_é 912E3 A9012143  Spring ¢6 L=12 ]
40 | 33H5000 | KU 331750 | Lock sub spring pin i
41 |33H6U00 | KUS3 31760 |Lock sub spring |
42 Screw M3x6 i
43 Hex. socket set screw M5X38
44 Screw M3 x4
45 Hex. socket bolt MEx12

(TA)7.50






IS

7 Color change mechanism

I TEM J PART No

LIST

Na.

DESCRI

P T

0N

o' Ty

REMARK

16| Hex. socket set screw M5X6
i 47 N Hex, socket bolt M5X10
48 Hex, soéket bolt M4x20 )
49 Hex. socket bolt M4x6
50 Pan screw M4 x60
ﬁgl Screw M4 <15
52 Hex. nut M4 ]
53 Hex. nut M8
54 Hex. nut M5
55 Hex, socket belt M5x12 - o
775 6 ‘ — Hex, socket bolt M4x30
57 Hex, socket bolt M5X12
58 } Screw M4x8
59 Hex., socket bolt M6X15
60 -

Hex. socket bolt

M6 X 50

,38_

(14)7.50




® Thread guide mechanism (5)




@ Thread guide mechanism(5)
ITEM| PART No| LIST Mo I DESCRIPTVION Q'TY REMARK
1 | 24A26 |HG241020 Upper tension unit complete US 5/H
2 | 24B1PO0 | HP 241110 Tensionib;;ér{é) 1/H
3 | 24B6P0O HP241160 | Upper thread detection pin 7 gf;{WW" ) i
4 1 24D7P01 [ HP 241371 | Tension earth plate (5) L/H
5 1 24D9P00 | HP 2 4 1 3 90 | Tension earth cable 5/H |
6 | 55T0090 | EBN O 0 6 5 0 | Thread cutting detection board (7020-4200) 1/H
7 | 24B9P00 | HP 24 11 9 0 | Second thread guide plate (5)7 1/H
8 | 24E5P00 | HP 2 4 1 4 5 0 | Thread guide felt fixing plate (5) 1/H
9 | 24B7PO0 | HP 24 11 70 | First thread guide (5) 1/
10 | 24E7P00 |HP 241470 Th(g;d guide felt (5) 1/H
1 i ‘72485P00 HP 241150 | Tension base (with screw) ) 5/H
12 | 24E1P00 | HP 241410 "6;51 type tension unit complete 5/H
13 | 24E0P00 | HP 241 400 | Tension base ravel 1/H
14 ]2562P00 | HP 2506 20 | Sewing head cover (5) 1/H
15 | 2493F KF 240930 | Thread guide (ceramic) ¢11 5/H
16 | 2558P01 | HP 2 5V6 58 1 | Sewing head cover thread guide 1/H N ) ]
17 |2505P00 | HP 250050 | Thread end trap unit assy (UF) 1/H
18 |5141000 | KUS5 10410 |Flat cable AT-706 (S-2500X1100X6) 1
Hf‘é 2471F KF240710 | Tension nut ) 5/H
2 0 ! 2436H HH2 40360 Teﬁsion spring 10/H
21 | 2425601 | KG2 40251 |Tension plate 10/H
2 2 | 2416F KF 240160 | Tension bar 5/H
2 3 | 24226 KG240220 | Tension unit thread guide US 5/H
24 2470F | KF240700 Tension dial 5/l
”é‘5‘72478r KF 240780 | Rachet washer 5/H
2 6 | 2491F KF 240910 | Thread guide (ceramic)¢38 5/H
2 7 | 2476F KF 240760 | Tension cover 5/H
2 8 | 2428F KF240280 Teﬁsion %urnning plate 5/H
29 | 2474F KF 240740 ! Felt plate 5/H
3 0 | 2475F KF 240750 | Tension plate /H
3 1 | 2417F KF 240170 | Tension bar 5/H
3 ZV'éAééNOO KN2 40820 |Spring (SWP 0.45) 5/H
3 3 | 2520F KF25 DAE 676 Plate set 5/H
34 Pan screw (SM9/64 45 X107
35 Pan screw M3 x4
36 Screw M3.5X8
37 Screw M4 <6
38 Set screw (SMII/élV 4dX61
39 Pan screw M4 X 10
40 Hex. socket bolt M5x10

(14)7.50



® Thread guide mechanism (7)




Thread guide mechanism(7)

ITEMiPARTNo. LIST N DESCRIPTION a7y REMARK
1| 24A26 HG2 41020 | Upper tension unit complete T/H
47”2 2482é60 HP241120 | Tension base (7) 1/H
3 [ 24B6P0OC | HP 24 116 0 | Upper thfe;d aeféction pin 7/H
4 | 24D8P01 | HP 24 1 38 1 | Tension earth plate (7) 1/H
5 [ 24D9P00 | HP 24 1 390 | Tension earth cable 7/H
6 | 5570090 | EBN O 0 6 5 0 | Thread cutting detection board (7020-4200) 1/H
7 | 24C0PO0 |HP 241200 Secondrghread guide plate (7) 1/
8 | 24E6P00 | HP 2 4 1 4 6 0 | Thread guide felt fixing plate (7) o ]
9 | 24B8P00 | HP 2 4 11 8 0 | First thread guide (7) 1/H
10 24Eé;60 HP 241480 | Thread guide felt (7) 1/H
11 | 24B5P00 { HP 24 1 150 | Tension hésé Kﬁg}h screw) 7/H
'”£72 24E1PO0 | HP 2 41 410 |Dial type tension unit complete 7/H
1 3 | 24E0PC0 | HP 24 1 400 | Tension base ravel 1/H
14 |2563P00 | HP 2506 30 | Sewing head cover (7) 1/H
1 5 | 2493F KF240930 Thféad éuide (ceramic) ¢ 11 7/H:
1 6 | 2558P01 HP 250581 | Sewing head cover thread guide 1/H
17 | 25016 HP250010 ‘ Thread end trap unit assy (UF) 1/H
1 8 | 5141000 KU510410 ‘Flat cable AT-706 (S-2500X1100x6) 1 |
19 | 2471F KF240710 | Tension nut o 7/H
2 0 | 2436H }{11—5 40360 |Tension spring 14/H
21 12425601 | KG2 40251 | Tension plate US 14/0
2 2 | 2416F KF240160 | Tension bar 7/H
2 3 | 2422G KG?2 40220 | Tension unit thread guide (US) 7/H
2 4 | 2470F K F240700 | Teusion dial f/H
25 1 2478F KF 240780 |Rachet ﬁééher 7/H
2 6 | 2491F KF 240910 ! Thread guide (ceramic)¢8 7/H
2 7 | 2476F KF 240760 | Tension cover 7/H
2 8 | 2428F KF 274 0 280 | Tension Turnning plate 7/ﬁ
29 24747]7:7 KF 24074606 |Felt plate o 7/H
30 | 2475F KF 2407540 ! Tension plate 7/H
31 | 2417F KF240170 | Tension bar 7/H
32 | 2482N00C | KN 240820 &éﬁriné (SWP 0.45> 7/H
3 3 | 2520F ViK F250200 | Plate set 7 7/H
34 Pan screw (SM9/64 40 X 10D i
mém5 Pan screw M3 x4
386 Screw M3.5X%38
37 Screw M4 <6
38 Eét screw (SM11/64 40%6)
39 Pan screw M4 x10
40 Hex, socket bolt M5X10

(1A)7.50
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©Q Jamp mechanism

ITEM‘PARTNn LIST No. DESCRIPTI ON Q' Ty | REMARK
1 | 24C1P00 | HP 241210 | Tension cable cover 1/H
2 1 24B3P00 | HP 24 11 30 | Tension base (5) 1/H
24B4P00 HP 241140 | Tension bais;w(i;)r - 1/H
3 | 2403F KF 240030 |Canceling pin assy 1/H
4 | 2453F KF 240530 | Canceling pin 1/H
5 | 2456F KF240560 |Spring i/H
6 | 2455F KF240550 |Bolt 1/H
7 | 2452F KF 240520 | Canceling knob 1/H
8 | 2419P00 | HP 2401 90 | Jampping set 1/H
9 | 2420F00 | KF 240200 | Rotor lever set 1/H
1 0 | 23D3P00 KF24044°0 S;E;Aoid base 1/H
1 1 | 2445F KF 240450 |Rotor case 1/H
1 2 | 2449F KF 240490 |Stopper eccentric cover 2/H
1 3 | 2448F KF 240480 | Stopper eccentric 2/
14 191009 A9010009 |Bearing A2015 1/H
1 5 | 2447F KF240470 |Ring nut (S 1/H
1 6 | 2446F KF240460 | Ring nut (LD 1/R
1 7 | 2442F KF 240420 |Rotor lever 1/H
1 8 | 2461F KF 240610 !Rotary solenoid (3ER25-35) 1/H o
19 Hex, socket bolt M5X%15
20 He;tahut M12
21 Screw (SM9/64 40x8)
22 Screw M4 x25

(1A)7.50






40 Op t i 0N (xChange the PART NO. by machine type) H=Head Q' ty

ITEM | PART Na LIST N DESCRIPTION Q'TY REMARK
1 | 7T130F KF 710300 |LRP 4012K 15/16LG 1
2 KF710110 |Hex, socket bolt M8Xx45
3 | 7116601 KF710161 ' o 2
4 | 71384 MAT710380 | Thread stand (AT-106-P520) 1 %
5 7179P00 | HP 710790 | Thread stand base (R
6 | 2490F00 | KF 240900 | Thread guide ceramic
T | 7126H) KC71 OAévé‘bv H;gngagiéfAbolt M6 x 15 o
8 | T128F KFT710280 | Thread stand bar
9 | 24A3G01 | KG24 103831 |Thread stand tension unit complete
1 0 | 2471F KF240710 |Hex. socket set screw M6x38
11 | 24360 | HH 240360 |Screw Max12 ]
vlhévr 2425601 KG240251 | Screw M5X6
13 | 2416F I KF 240160 |Hex, nut M5
142421601 |KG 240211 |Hex, socket screw M5x8
15 Hex, nut M16
16 I;ZQZH HH 1 ZAO 920 | Center mount bolt 4
17| 1197C KC110970 |Machine base pad P1012(100X 100 4 For interior
1 8 | 1290H HH1 20900 | Mount set 14070 4 For export
19 |5168T00 | MT 510680 | Cable duct NO4 cover 1
20 | 5179T00 [ MT 5107 9 0 |Cable duct nut 2 )
21 [5167T00 | MT 5106 70 | Cable duct NO4 1
2 2 | 912K2 A9012202 | Specer 6x11 2
23 Screw M4 X6
274 Herx,r 7socket boltr M4W><15
2 5 | 5157N0OO KN510570 |Cable duct 1 :

(1A)7.50




) Connecting rod mechanism




41 Connecting rod mechanism Head Q' ty=H
ITEM | PART Na LiST N DESCRIPTION Q7Y REMARK
1 | 3259C KC320590 | Hand pulley 1
2 | 3204F KF 320040 | Connecting bearing cover assy 7
B 3 | 3251F KF 320510 |Connecting gear (L) H-1 ]
4 1 3252F KF 320520 | Connecting gear clamp H-1
~4~5 3IRTUOL | KU 31 2771 |Driving shaft (AT-704, 7086, 708) 1
6 | 5418F KF540180 | Detection plate nut i
B 7 15416000 | KU54 016 0 | Lower thread detection plate 1
8 | 5417F KF5401 70 |Detection plate screw 1
9 | 5435F KF540350 | TLPP-24 1
10 (38116000 | KU3 10160 |Main shaft origin point sensor bracket 1
11 }3231C K C320310556w Connectgggwéhaft cover L=435 H-1
12 Hex, socket set screw M6X6
13 Hex, socket bolt MEX12
14 Screw M4 x 10
15 Hex, socket bolt M6Xx40
16 Hex, socket bolt M6Xx22
17 Hex, socket set screw M6Xx10
18 Hex. socket bolt M6X25

(1A)7.30



2 Drive mechanism




2 Drive mechanism

ITEM | PART No. LIST N DESCRIPTION O’TYl REMARK
1 | 3253F KF 320530 | Connecting gear (M) 1
2 | 91142 A901104 2 FYH BLF202 1
3 1 31R5U00 | KU312750 BiélAtAcover fixing bracket 1
4 | 31R4U00 | KU 31 2 7 40 | Belt cover 1
5 [ 31R3U00 | KU 312730 | Timing pulley (P78-5M2-20-6F) i
6 | 920A6 A9020106 | Timing Belt 870-5M2-20(75174) 1
7 | 31R2000 | KU 312720 | Motor pulley (P26-5M2-20-6F) 1
8 13115000  KU3 10150 | Pulley cover (AT-704,706) 1
~—~9 3108001 | KU 310081 |Motor base (AT-706,708) 1
3107001 | KF 310071 | Motor base (AT-704) 1
10 [3113000  KU3101! 30  DC motor (DTM770150)(706)7 - 1
éliSTOOV MT3 10130 |DC motor {DTM-5270C) (704, 702) 1
11 | 31DETO0 | MT 314420 | Encorder fixing collar 1
12 {31DDTO0 | MT 314410 |Encorder shaft 1
13 | 5124C KC510240 | ML-27-6 Rateral coupling 1
14 15121T00 | MT51021 67 WPdéitionréorder (LBJ-007-600) 1 7
1 ; Hex. socket bolt M6x30
16 Screw M4 x 8
17 Hex, socket bolt M4Xx10
18 Hex, socket bolt MGx20
191 Hex, socket bolt M8x20
20 Hex, socket bolt M6Xx15
21 Hex, socket bolt M2x12
'2 2 ) Screw M4 x8
23 Hex, socket bolt M4x12
2 4 1 3291F KF320910 | 15¢ Collar 1
29 Hex, socket set screw M6X6

(I1A)7. 50




13 Pantograph drive mechanism I (BEAT—T7 0 6) 320x50




43 Pantograph drive mechanism I (BEAT—T706)  320x52

ITEM| PART No| LIST Mo DESCRIPTION CTY REMARK
1 | 45524 MA450520 | Pantograph frame assy (AT-106) 1
2 | 4842N00 KN4 80420 |Guide rail (920L) 6
3 | 4835C KC480350 |Guide rail (470L) 7 1
4 ] 48A9V00 | KU 481090 |V guide cover (520) 1
5 | 4815C KC480150 |Hcenter guide cover 3
6 Cap nut M4 )
7 Flush screw M4><127
8 Flush screw M4 X6
9 14715001 | KU 470151 |Hpulse motor bracket 1

10 (4711000 | KU4 70110 |Pulse motor (103-8932-0111) 1

11 | 48J3H01 HH4819 31 |Pulse motor coupling o 7 1

7771”2 nut M4
13 4971000 | KU4 90710 | Hpulse motor connecting shaft (BEAT-706) 1
4972000 | KU 490720 | H pulse motor connecting shaft (AT-704,706) 1
14 Hexi.;ocket holth6><2ﬂ2wwwmW”
15 Hex, nut M6

— 52 — (1A)7.50
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13 Pantograph drive mechanism I (BEAT—70 6) 320x4%




@3 Pantograph drive mechanism I (BEAT—T706)  320x450
ITEM | PART No LIST N DESCRIPTI ON Q7Y REMARK
1 | 4576A MA450760 | Pantograph frame assy 1
2 | 4840NC0 | KN 4804 00 | Guide rail (470L) 6
**g» 183_5{ KC480350 |Guide rail <«470L) 1 -
4 | 48A5000 | KU 481050 |V guide cover (480) 1
5 | 48C6C KC481260 |Hcenter guide cover 3
6 Nut M4
7 ‘48,]3H01 HH481931 |Pulse motor coupling 2
8 ?4715U01 KU470151 | Hpulse motor bracket 1
9 14711000 KU470110 |Pulse motor (103-8932-0111) 1
10 | 4971000 | KU 4907 10 |H pulse motor connecting shaft (BEAT-706) 1
4972000 KU490720 |Hpulse motor connecting shaft (AT-704,706) 1
11 Cap nut M4
12 Flush screw M4x12
13 Flush screw M4 X6
14 Hex. socket bolt M6x22
15 Hex, nut M6
(1A)7.50

— 54 —



19 Pantograph drive mechanism I (BEAT—70 6) 30X3




@3 Pantograph drive mechanism I (BEAT—T706)  320x350

ITEM | PART No LIST M DESCRIPTION Q' Ty REMARK

1 | 45664 MA 450660 | Pantograph frame assy 1

2 | 4840N00 | KN 4804 00 | Guide r:1711§(4470L/ 4

3 | 4835C KC480350 |Guide rail (470L) 1

4 4816000 | KU 480160 |V guide cover (350) 1

5 | 48(5C KC481250 |Hguide cover 2

6 | 48C6C KC481260!Hguide cover 1

7 Nut M4

8 | 48J3HO1 HH4 81931 |Pulse motor coupling 1

9 14715001 | KU4 70151 | Hpulse motor bracket 1
10 [ 4711000 | KU 470110 |Pulse motor (103-8932-0111) 1
11 |4971000 KU490710 |H pulse motor connecting shaft (BEATi:%(V)’G) 1

4972000 | KU 4907 20 |H pulse motor connecting shaft (AT-704,706) 1
12 Cap nut M4
13 Flush screw M4 x12
14 Flush screw M4x6
15 Hex, socket bolt M6Xx22
16 Hex, nut M6
| . e
\
(I1A)7.50
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g/ Pantograph drive mechanism
— (H Direction) T 320X%x520




Pantograph drive mechanism (H Direction) 1I 320 %520
ITEM | PART Na LIST N DESCRIPTION Q'TY REMARK
1 | 463002 KU460342 |H pantograph magnet bracket 1
2 | 95226 A9052026 | Magnet M-102 1 i I
3 191006 A9010006 |Bearing (62522)(1650) 704 4
91006 | A9 010006 |Bearing (62522)(1650) (398 6
4 | 4853P00 | HP 48 2 8 30 | Bearing pin
5 1 48S7THO0 | KN 4828 70 | Hroller base (Rear)
777776 48T5P00 | HP 4 82950 | Roller pin assy A
7 | 4858N0C | KN 4 8 2 8 8 0 | H roller base (Front)
8 {4853P01 | HP 48 28 3 1 | Bearing pin
9 | 48Y4U00 | KU 4 8 3 4 4 0 | H menber connecting channel (BEAT)
14 0&2098 A902009 8 |Timing belt 3005S5M2000 S
11 | 48T4P00C | HP 4 8 2 9 4 0 | Timing belt rack (5M)
12 | 48)7H HH481970 |Pulse motor connecting shaft collar
1 3 | 48KINOO KN482010 |Hguide rear pulley bracket
1491163 A9011063 | Needle bearing TLA 2016
15 | 48T9P00 | HP 482990 Pax;?oﬁgArziiph drrirviiing pulley (Rear) SoM o o -
16 |48J8H HH481980 |Clamping ¢19
17 | 4627000 KU46 0270 |Plate nut M3
18 4624700 | MT 4 6 0 2 4 0 | RS-001 Bracket (V)
19 | 95224 A9052024 Swi;hﬂRSbe’l o N
2 0 | 48YONOO | KN 4 8 3400 |H guide rail base (BESR)
2 1 | 48KONOO | KN 482000 | H guide front pulley bracket
22 | 48Y5N00 | KN 483450 |V guide rail (L=660)
23 |48J9H01 | HH4 81991 |Timing prurlley shaft
2 4 | 48L1H HH482110 | Timing pulley shaft bolt cap
25 91179 A9011079 | Needle bearing TA-1225
2 6 | 48T8P0O0 | HP 4 8 2 9 8 0 | Pantograph driving pulley (Front) S5M
2 7 191252 A901 QFD 5 2 VEfring @ 10
28 Flush screw M4x6 o B -
29 Screw M3 x6
30 Hex, bolt M4 x40
31 Hex, socket bolt M3X6
7’%727 Hex, nut M5
33 | Button boHM
34 Hex, socket set screw M5X8
35 Hex, socket bolt M4Xx15
'3 8 Hex, socket bolt M8X20 S
37 Hex. krsocket bolt M5x20
38 Hex., socket bolt M4Xx18
39 Hex. nut M8
40 Hex. bolt M4 x25
(1A>7.50



I 320<450- 320 %350

Pantograph drive mechanism (H Direction)




Pantograph drive mechanism (H Direction)

IT 320450320 350

ITEM | PART Na LIEST Mo DESCRIPTION aTyY REMARK
1 | 4824C KC480240 |Hmenber connectins channel HJ 1
B 2 | 91006 A901000G6 |Bearing (625%2;?1650} 2
3 | 4826C KC480260 |Bearing shaft 2
4 1 4821C KC480210 |Hslide pack base 2
5 | 48A3H | HH48 1030 | Timming belt T5-20-243 1
6 | 4785C KC470650 | Timming belt rack - ‘ 4 7
[ 7| 4s31H HH4 80310 |Slide pack (FBW3590) L2
8 H pulse motor connecting shaft set
9 | 4718H HH470180 |clamp (¢12)
{04833 | KC480330 Vguide rail $55¢ (430L) 2 i
Aiwl 4764C KC470640 | Timming belt shaft(150L) 7
A;TSQC KC470590  Timming belt shaft(130L)
12 4769N00 | KN4 70690 Bearomg husing 2
1891101 A90 11001 Bearing (JBS 108 2
14 ]4762C KC470620 | Timming pulley adji;ét collar 1’7
15 4752C“7 KC470520 Timm}ng pulley (ML—3208—T5-16T) 1
16 | 4719C KC470190|Clamp (¢13) 1
17 | 4879N00 | KN 48 07 90 | H guide rail base 1
*177‘8 4827C KC4802T760 -Timming pulley shaft (Front) 1
19 14754C rkkb 470540 | Timming pul]eyruv Vi
20 4841 | HH4 804 10 | Tinming pulley shaft bush 1 B '
21 |91252 A9012052 |E-Ring (410 1
2 2 14637002 | KU 460372 |H pantograph origin point magnet bracket 1
2 3 | 95226 a A905 2026 | Magnet M*lOé. 7 17
__3 i | 4833C KC480330 |V guide rail $55€ (430L) 1
»—27_;— 48€3( KC48123¢0 |Hcenter guide cover R (JRC) 1
N“Z’o ! 1463C KC140630 |Table adjust plate 2
r_é‘}WXFlggiérii ‘& C481 240 |H cenier guide rai?rbase (JM-C) 1 7 i
2 8 195224 A905202 4 Switch RS-001 2
29 4659100 KU460390 |H pantograph origin point rail(H center front) 1
30 14627000 KU46027¢0 |Plate nut (M3) 2
31 | 4638U00 Kb 460380 |RS-001 Bracket (H center %rornﬁ 2 )
32 1480801 | KU481281 |Hcenter guide 2 )
33 ]48D6C KC481360 |Hcenter guide side cover (L 1
34 Screw M4 x6
35 Hex, socket bolt M4X8
36 Hex, socket bolt M3x12 1
37 Hex, socket bolt M5X15 |
38 Hex, socket bolt M4Xx20
39 Hex, socket bolt M4Xx15
40 7 Hex, nut M8
41 Hex. bolt M4><25_‘M71 i |
'ZZ Hex. socket bolt M8Xx20
43 Hex, socket bolt M6X18
4 4 Truss screw M3x6 ‘ |

(1A)7.50






49 Pantograph drive mechanism (H Direction)

I 320x450-320x 350

ITEM | PART No LIST N DESCRIPTION Q' Ty REMARK
45 Truss screw M4x10

46 Hex, socket bolt M4Xx10

47 ) Hex, socket bolt M6Xx20

48 Wood screw 5.1x25

49 Hex., socket bolt M3Xx6

F Eriﬁoﬁ Hex. socket bolt M4X15

— 60 — (1A)7.50




Il 320 <520

@9 Pantograph drive mechanism (V Direction)




45 Pantcgraph drive mechanism (V Direction) II 320 X 520
ITEM | PART Nao LIST N | DESCRIPTION Q7Y REMARK
1 | 91006 A9010006 |Bearing (625z2)(1650) 2
B 72”-4‘8jV1P00 HP 483110 |Bearing pin B 1
3 | 48S3P00 HP 482830 |Bearing pin 1
4 148V8U00 | KU 483180 |Vroller base (SM—SO‘)‘ 1
5 | 48T5P00 | HP 48 21 8 0 |Roller pin assy A 4
67— 74/éT;17POO HP 4‘8 294 Om *Tﬂiming belt rack (5M) 2
7 192098 A9020098 | Timing belt 300S5M2000 1
8 | 48TIPO0 | HP 482910 |V guide rail (LZlI]GO) - 2
9 | 48J3H01 | HH 4 8 1 9 3 1 | Pulse motor coupling (704, 706) 1
10 |4918000 | KU490180 |V timing belt shaft (AT704, 706, 708) 1
11 |48J8H HH481980 |Clamping ¢19 1
12 |48T9P00 | HP 4 8 2 9 9 0 | Pantograph driving pulley (Rear) S5M 1
13 4710000 | KU4 70100 |V pulse motor bracket 1
14 1911638 A901106 3 | Needle bearing TLA 2016 1
1 5 | 48]7H HH481970 |Pulse motor connecting shaft collar 1
16 (4813000 | KU4 80130 |V guide rail base 1
17 14740000 | KU4 70400 |V guide rail base bracket (520) 1
18 ] 91252 A9012052 | Ering ¢10 1
1 9 | 48T8P0O0O HP 482980 | Pantograph driving pulley (Front) S5M 1
2 0 | 48L1H HH482 110 | Timing pulley shaft bolt cap 1
21 | 48JOHOI | HH 481909 1 |Timing pulley shaft 1
22 |4632001 | KU460321 |V pantograph origin point magnet bracket l
2 3 195226 A9052026 | Magnet (M-102) 1
94 4627000 | KU 460270 |Plate nut M3 1
25 4624T00 | MT 4 6 0 2 4 0 | RS-001 bracket (V) 2
2 6 |95224 A9052024 | Switch RS-001 2
27 | 4836U0K | KU 46 0360 |V pantograph origin point rail 1
28 Hex. nut M5
29 Hex, socket bolt M3x8
30 Screw M3x6
31 Hex, socket bolt M5x20
32 Hex. socket bolt M4Xx15
33 Hex, socket bolt M5Xx15
34 Hex. sockel set screw M5x8
35 Hex. nh;)'[ M4 X 40
36 Hex Hbolt M4 x 25 -
37 Hex, nut M8
38 - Hex. socket bolt M8><g(]7 - 777777} |
39 Hex. socket bolt MAx6 '
-
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4 Control

system I (BEAT-708, 706, 704)

ITEMiPARTNu LIST N DESCRIPTI ON Q' TY REMARK
1 | 5IH3UAU | EANO 1 6 A1 | SMT contoroler 1
2 ;5107TOO MT5 11270  SMT contoroler fixing base 1
B 3 5101000 | KUS5 11210 | Contoroler fixing pipe 1
4 1 55T0030 | EBN OO 590 | SDU memory board (7020-2600) 1
5 15570020 | EBNO O 5 8 0 | SDU contorol mother board (7020-2300) 1
6 | 55T0040 | EBN OO 6 0 0 | SDU memory éﬁ]ﬁgg board (7020-2500) 1 -
7 | 55T0060 | EBNO 0 6 2 0 | SDU contorol board (7020-2100) 1
7787. 557T7007-O EBNOO6 30 |SDU power board (7020-2200) 1
9 | 55T0010 | EBNO O 5 7 0 | Power amp driver board (7020-2900) 1
10 (5570080 | EBNOO G640 |Stepping motor driver (7020-2800) 1
11 |55T0000 | EBNOOS56 0 | SDU Driver mothe‘rwboard (7020-2700) 2
12 (5570050 | EBNOO®6 10 |SDU System memory board (7020-2400) 1
13 |51H4UAU | EANO 1 6A 2 |Driver SDU 1
14 |51J6UAU | EANO 2 1 A3 | 7068 Transformer (1P) 1
51J7UAU | EANO 2 2 A3 | 706 Transformer (?P> - 1
51J‘3UAU EANO 2 0A3 | 704 Transformer (1P) 1
15 | 5316F KF530160 | Bar switch L
1 6 | 5317F KF530170 | Bar switch cap 2
1 7 | 5319F KF530190 |Bar switch bracket (S) 2
18 | 5311F KF530110 |Push botton switch MS320(Red> 1 N )
5312F KF5301 20 Push botton switch MS319(Green) 1
1 9 | 5318F KF 530180 |Bar switch bracket (L) 4 |
2 0 | 5315F KF530150 {Push botton switch cap 2
21 | 5570110 | EBNO O 6 7 0 | STX indicater (7020-7600) 1 )
2 2 [ 5570120 | EBN OO 680 | SMT i&hiéatér (7020-7500) 1
23 | 5570130 | EBNO O 6 9 0 | SMT keyboard (7020-7300) 1
2 4 | 55T0140 EBNOOTO0O0 | SMT contorolboard (7020-7200) 1
2 5 | 55T0150 EBN OVd”fil 0 | SMT PSU-board (7020-7210) 1
26 Hex, bolt M6X15 -
27 i Hex. bolt M4X15 -
28 fHex. nut M6
29 | Hex. nut M8
30 Hex, sock;t bolt MBXx30
31 Screw M4 Xx25
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@® Control system II (BEAT-M708,M706, M704)

ITEMEPARTNu LIST No | DESCRIPTION Q'TY REMARK
1 1 51J9UAU | EANO 1 7 A0 | SEAT, STX. SDU set 1
2 51C2T00 MT51 1220 STX ”r:m;loroler;wf/ixing baserd. 1
3 15104T00 | KUS5 1 1240 | STX contoroler fixing specer 1
4 | 51C1Y00 | KUS5 11210 | Contoroler fixing pipe 1
5 | 55T0030 | EBNO OS5 90 | SDU memory board (7020-2600) 1
6 | 5570020 | EBN O 05 8 0 | SDU contorol mother board (7020-2300) 1
7 15570040 | EBNO 0600 | SDU memory mother board (7020-2500) 1
8 | 55T0060 | EBN OO 6 2 0 | SDU contorel board (7020-2100) 1
9 | 55T0070 { EBN OO 6 30 | SDU Power board (7020-2200) 1
10 |55T0010 | EBNO OS5 70 |Power amp driver board (7020-2900) 1
11 5570080 | EBNOOG6 40 | Stepping motor driver (7020-2800) 2
12 | 5570000 | EBNO OS5 60 | SDU Driver mother board (7020-2700) 1
13 /5170050 | EANGOG6 1 0 | SDU System memory board (7020-2400) 1
14 | 51H4UAU | EANO 1 6 A2 | Driver SDU i
1 57 51J6UAU | EANO 2 1 A3 | 706 Transformer (1P) 1
51J7TUAU | EANO 2 2 A3 | 706 Transformer (3P) 1
51J5UAU | EANO 2 0A 3 | 704 Transformer (1P) 1
1 6 | 5316F KF530160 |Bar switch 1
17 | 5317F KF530170 | Bar switch cap 2 -
1 8 | 5319F KF530190 |Bar svnt?rq hﬂr;ckeit ES\/W - 2 |
19 | 5311F KF530110 |Push botton switch MS320 (Red) 1
{ 5312F KF530120 |Push botton switch MS319 (Green) 1
2 0 | 5318F KF 530180 |Bar switch bracket (L) 4
2 1 | 5315F KF530150 |Push botton switch cap 2
22 | 5570160 | EBNOO 720 | STX mother board (7020-1300> 1 o -
2 3 | 55T0120 | EBNO O 6 8 0 | SMT indicater (7020-7500) 1
24 15570170 { EBNO O 7 30 | STX contorol board (7020-1200) 1
2 5 | 553T0180 EBNOOT 40 | STX keyboard (7020-1400) 1
2 6 | SIKIUAU | EBNO 1 8 A0 | BEAT, M7000, STX, SDU set 1
27 | Hex. nut M10 S
28 Hex, nut M8
29 Hex, socket bolt M6X30
30 Hex. nut M6
31 Screw M4 x 25
\
|
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4D Thread cutting mechanism 1

ITEM | PART No. LIST N DESCRIPTTION g()'TY REMARK
1 | 95612 A9056012 | Rotary solenoid (3EL25X3.8.9) 1/H
B 2 195608 A9056008 |Rotary solenoid (3ER25X3.8.9} 1/H
3 127)6C KC271960 1! Solenoid stay ‘ 1/H
4 2765801 | KN 27 1651 | Stopper eccentric o2/
5 | 2766N01 | KN2 71661 |Eccentric cover o
6 | 27J5C KC271950 |Solenoid lever B L
7127]4C | KC271940|Solenoid lever A Y
8 1 27J7C | KC271970 |Drive rope A
9 | 27A4C01 | KC 27 1041 |Conecting clamp \ 1/8
10 | 27A3C01 | KC2 71031 |Hook drive rod 1/8
11 | 27A2C€01 KC271021 |Hook o 1/H
12 | 27A0C KC27 1000 | Upper thread cutter furning shaft 1/H |
13 ]2794C KC270940 |Needle plate 1/H
14 27960 KC270960 |Fixed cutter 1/H
WIWS 2702C KC271220 |Lower thread support stay (Upper) 1/H
16 |2701C01 KC271211 |Magic tap}g (Upper) 1/H
1712700001 { KC2 71201 |Magic tape (Lower) 1/H
18 | 27B9C01 | KC27 1191 |Lower thread support stay (Lower) 1/H
19 |2798C KC2700980 |Fixed cutter set screw 1/H
2 0 |2795C KC270950 | Lower thread cutter 1/H
21 191345 A9 013045 | Wave washer (WW5) 1/H
72 2797C KC2 700970 |Lower thread cutter turret shaft 1/H
23 192264001 | KC2206 41 [ Bobbin case fixing plate 1/
2 4 12719800 HKNWZ 71890 | Cutter fixing plate 1/H
E 5 ¢ 276ONO0 | KN 27 1600 | Upper thread cutter | 1/H N
E 212 KG210282|Bet {1/H
A90121141DU bush (MBOS05-10FDU) 1/H
KC 271120 ;Lower thread cutte; drive lever (Upper) 1/8
929 | 27ATC KC2710 7U Lower thread cutter drive rod ‘ 1/H |
MBMD 27B3C KC271130 | Lower thread; cutter drive lever (Lower) 1/H -
—‘-‘;1 2364F TF 230640 |Lock connecting bar clamp 1/H
? 2 72‘7231F TF 220310 |Bobbin case 1/H )
33 12548001 KC2504 8 1 | Bed cover fixing spring 1/H 7
34 12547001 | KC 2504 71 |Bed cover - 1/H
35 12191601 | KG2 10911 ! Cxlinder bed cover 1/H
36 Hex, socket bolt M4x38
37 Hex, nut M3
3 8 Hex, socket bolt M4Xx10 - -
39 Hex, socket bolt M3Xx5 N
40 Hex. socket bolt M4x18 B o
11 N Screw (SM11/64 40x8.5) | N
4 2 Hex. socket bolt M4X8 i N
43 Pan screw M3x3
44 Screw (SM11/64 40x7)
TE; Hex. socket botton bolt M3Xx6 N

(1A)7.50






D Thread cutting mechanism

ITEM | PART No. LIST No. DESCRIPTTION QTY REMARK
46 Screw (SM11/64 40x4.5:
47 Screw ?5M11/64 40X 4.5)
-4?777 | Pan screw M3x5
49 Hex. nut M4
50 Hex, socket bolt M4dx8
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® Thread cutting mechanism II

ITEM | PART No. LIST No. DESCRIPTTION Q' TY REMARK
1 Hex, socket bolt M3Xx15
2 | 2720H HH2 70200 | Turret piate joint pin A 1
3 Hex socket bolt M3X8 a B
4 Hex. nut M3
5 1 2716N00 | KN 2701 60 | Clamp support shaft 2
6 | 2772C KC27 0720 | Thread support clamp CMP 1
7 | 2731G KG2 70310 |Thread support shaft (7) 7
8 Screw (SM9/64 40)
9 | 2358F KF 230580 | Take up lever ceramic 7
10 2728003 [ KC2 70283 |Thread support apron (5) 1
2728602 | KG2 702 8 2 | Thread support apron (7) N 1
i 112730001 | KC2 70301 |Thread support clamp 7
121272701 | KC2 70271 |Support spring 7

13 Hex socket bolt M4 Xx10

-]

14 | 2729C02 KC2 7029 2 | Thread support blocke

1 5 Hex nut M4
_I 8 Hex socket bolt M3x6
P_lk 7 12719C KC270190 | Solenoid stay 1
1 8 | 2701C N KC270010 |Drive shaft lower metal 1
19 2722002 | KC2 70222 |Fixing base ) 1
20 |2765C KC270650 | Thread support slider CMP 1 -
2 1 12740001 KC2 70401 | Thread support lever spring 1
22 1 2703C KC270030 |Slide base 1
23 ZTGSC KC270050 | Lever pin o 1
24 7 Hex socket bolt M3X10
25 270680 KC270086¢0 | Lever 1
‘?6‘,"-‘;1207 AS012127 |Ering3 3
;72777: 2707C KC270070 |Rod pin o 2 -
2.8 | 2718C KC270180 ! Plate rod ; 1
29{9125:%; A9012058 |E-ring 425 2
30 EZ?ITC!LH KC2 70171 ! Scond lever 1
31 |2708C KC270080 |Scond lever pin 1 7 N
32 - ‘5 Hex socket bolt M3x12 7
33 ' Hex nut M3
34 Flush screw M4 x8
35 2710600 fKC270101 | Solenoid pin 1
36 | 95613 A90560 1”377 Keep solenoid TDS-K10SL (SP planger) 1 7 ]
37 | 2715N00 | KN 271850 | Lever connectingiplate N 1
38 | 2714N00 | KN 2 718 4 0 | Thread support lever ‘ 2 )
39 Hex socket set screw M3X5
4 0 | 2733C01 KC2 70331 | Thread support base 1 7 7 B
41 |2737C KC2 70370 | Stopper ruhber 1
4 2 195607 A905600T7 |Rotary solenoid 4ER67.5-34xX3x8X9 | 1
4 3 | 2736(C KC2 70360 | Stopper base 1
44 2170C [KC27070C | Switch stay 1
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® Thread cutting mechanism II

Hex, nut M3

ITEM | PART No LIST No. DESCRIPTTION Q' TY REMARK

45 | 95202 IA9052002 |Micro switch D2MC-01F (Thread cutter) 1

486 Hex socket bolt M4x15

4 7 | 2735C01 KC27035 1 | Thread support foock guide 1 a o
48 Hex socket bolt M4x15

49 | 27E8C KC271480 |Actutor lever 1

50 Hex socket bolt Mdx12

51 . Pan screw M2x 5 ]
52 (2734001 | KC 270341 | Thread support hoock fixing base 1

53 | 2711C KC270110 | thread support hoock 1

54 ¥2778C KC E“; 0780 | Stopper screw 1

55
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19 Thread cutting dive mechanism I

ITEM | PART No LTST No. DESCRIPTTION QTY REMARK
1 | 27E4C KC271 4 0 | Drive servece cover 1
2 | 3341C KC33 1 0 | Lock connecting rod
i 3 | 3376H 7 HH3 3 6 0 | Hex, connecting bar 717
4 Hex. socket boit M6Xx20
5 | 91202 A901 0 2 | Uniball joint RB-6LS 1
6 |3318C | KC330180|Collar i o
7 | 27B4C KC27 4 0 | Motor lever 1
B 8 42M77Nw5ﬁl\17(50 KN27 50 | Drive pin ) 1
9 i Hex., socket set screw M5X6
10 }2787002 KCz27 72 ‘Drive cam 1
1 2785001 | KC 271151 Motor lever turret shaft 1
12 95205 A 970 5 05 %Micro switch V-0IL 2255 ) ”1>
13 Screw M3x 15 M3x20
14 Hex. socket set screw M5X8
15 | 27B6C02 | KC 271162 |Motor bracket 1
16 Hex, nut M8 7
17 | 27E3C KC271 3 0 | Motor specer 1
18 | 96526 A90G6 2 6 | Motor RM-HGABPEAACGRH-D36) 1
19 | 27HINOL | KN 2 7 1 1 | Motor bracket cover 1
2 0 | 27E7C }7(7C72 7 70 | P.C.B fixing stay 1
i 21 Hex.mmrlitr M6
2 2 Hex, socket bolt M58
23 Screw M3-6
24 Hex, socket bolt M8x30
25 Flush screw M4 <6 7
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N D E X

LIST No | PART No | PAGENo | ITEM LI1ST WNo | PART No | PAGENo | ITEM
A9010001 |91001 38 37 | A90200098 | 92098 6 2 7
A901000G6 91006 6 0 5 | A90200098 92098 5 8 10
A9010006 |91006 6 2 1 | A9020106 | 9206 5 0 6
A9010006 | 91006 58 3 | A905200c2 95202 70 45
A9010006 91006 5 8 3 |A9052005 95205 79 12
A90100009 |91009 3 4 21 |A9052024 | 95224 6 0 28
(A9010009 | 91009 36 21 |A90520024 95224 62 | 26
A90100009 91009 41 14 |A9052024 95224 5 8 19
A9011001 |91101 6 0 13 |A9052026 | 9522 6 0 23
A9O01 1021|9112l 3 4 23 | A9052026 | 95226 6 2 2 3
' A9011021 91121 | 36 | 23 |A9052026 |95226 58 | 2
A90 11022091122 3 4 56 | A9056007 |95607 70 19
ASO011022 91122 36 56 | A9056008 |95608 6 8 2
A9O0 11023 |91123 3 4 22 |A9056011 |95611 38 24
A9O011023 91123 36 22 |A9056012 95612 6 8 1
A90 11042 | 91142 50 o | A9056013 95613 | 70 36
A9O0110409 091149 38 5 |A9065026 | 96526 72 18
A9O011063 91163 6 2 14 |EANOOG 10 |51T0050 | 66 13
A9011063 91163 58 14 |EANOI1G6AL |5IH3UAU | 64 ]
A9O011079 91179 5 8 25 | EANO1G6A2 |5IHIUAU | 64 13
A9O0 11112 911B2 | 30 7 |EANOI16AZ2  5IH4UAU | 66 14
A9O 1111291182 3 2 7 |EANOI1TAO 51JOUAU | 66 !
A9012001 91201 3 4 29 |EANO2O0AS3 51J5UAU 64 14
A9O012001 | 91201 36 59 |EANO20AS3 51J50A0 @ 66 15
A9012001 | 91201 3 8 19 |EANOZ1AS | 50J6UAU 6 4 14
A9012002 91202 79 5 |EANO21AS3 50J6UAU | 66 15
A90 120029120 38 28 |EANOZ22A3 |51J7UAC | 64 14
A9012003 91203 3 4 99 | EANO22A3 | 51JTUAU | 66 15
A9O0 1200391203 36 29 | EBNOOGS560 | 5570000 | 64 11
A9012005 91205 3 4 29 | EBNOOS5G6O | 5510000 | 66 |2
A9012005 | 91205 3 6 29 | EBNO00570 5570010 64 9
A9O0 12007 91207 2 6 6 |EBNO00570 5510010 66 10
A9012007 91207 2 8 4 |EBNOOGS5S80 | 5570020 @ 6 4 5
A9012027 91227 26 14 |EBNOOGS5S8O0 | 5570020 | 6 6 6
A901205¢2 91252 5 0 91 |EBNOOS590 5510030 | 64 4
AOO0 12052 | 91252 6 2 '8 |EBNOOS5O90 |5570030 | 66 5

9012052 91252 58 57 |EBNOOGOO |55T0040 | 6 4 6

9012055 91255 3 8 38 | EBNOOGOO 5510040 | 66 | 7
A9O012058 | 91258 70 29 | EBNOOG610 | 5510050 | 64 12
A9O0 12114 91284 6 8 27 |EBNOOG2O0 5510060 | 64 7
A9O0 1212791207 70 96 |EBNOOG620 5570060 6 6 8
A9O0 12143 91203 3 8 359 |EBNOOGS3O0 5510070 | 6 4 8
A9012150 912F0 38 8 | EBNOOGS3O0 |5570070 | 66 9
A9O012202 912K 16 22 | EBNOOGAO | 5570080 | 64 10
A9013045 91345 6 8 21 | EBNOOG 40 |5570080 | 66 11




| N D E X

LIST No. | PART No | PAGENo |  ITEM L1ST No. | PART No | PAGENo. | ITEM
EBNOOGS5O | 5570090 | 40 6 | HP231370 2307P00 | 34 16
EBNOOGS5O0 | 5570090 | 4 2 6 | HP231370]237P00 | 36 16
EBNOOGG6O | 5510100 | 38 3 |HP240190 2419P00 | 4 4 8
EBNOOGTO0 | 5570110 | 64 o1 |HP24 1110 |24B1P00 | 4 0 2
EBNOOGS8O 5510120 | 6 4 22 | HP241120 | 24B2P00 | 42 2
EBNOOGSO | 5570120 | 66 23 |HP24 1130  24B3P00 | 44 2
EBNOOGOO0 | 5510130 | 6 4 93 |HP24 1140 24B4P00 | 4 4 9
EBNOOTOO | 5570140 | 6 4 94 |HP241150 | 24B5P00 | 4 0 11
EBNOOTI10 |5570150 | 64 95 |HP241150 24B5P00 | 4 2 11
EBNOOG7T20 |55T0160 | 6 6 92 |HP241 160 24B6P00 | 40 3
EBNOOTS3O0 | 5510170 | 6 6 94 |HP241160 |24B6P00 | 42 3
EBNOOTA40 | 5570180 | 66 o5 |HP241170 | 24B7P00 | 40 9
EBNO18AO |5KIUAU | 66 26 |HP24118024B8P00 | 4 2 9
HG24 1020 | 24426 40 I | HP241190 2489P00 | 40 7
HG2 41020 | 24A20 42 1 |HP241200 |24C0P00 | 42 7
HH120900 | 1290H 16 18 |HP241210 24CIP00 | 4 4 1
HH120920 | 1292H 46 16 |HP241371 24D7PO1 | 4 0 4
HH2 40360 | 2436H 10 20 |HP241381 | 2408P01 | 42 4
HH2 40360  2436H 42 90 |HP241390 |2409P00 | 40 5
HH330281 | 3328401 | 3 8 I |HP241390 | 2409P00 | 4 2 5
HH330620 | 3362H 3 8 6 |HP241400 | 2480P00 | 40 13
HH330670 | 3367H 3 8 34 |HP241400  2480P00 | 42 13
HH330760 | 3376H 72 3 |HP24 1410 24E1P00 | 40 |2
HH330810 | 3381H 38 13 |HP24 1410  24E1P00 | 42 |2
HH470180 A4TI8H 6 0 9 |HP241450 | 2465P00 | 4 0 8
HH480310  4831H 0 7 |HP241460  2466P00 @ 4 2 8
HH4 80410 | 4841H 6 0 20 |HP2d41470 2467P00 | 4 0 10
HH 481030 | 48A3H 60 5 |HP241480 24B8P00 | 42 | 10
HH4819831 | 48J3H01 | 52 11 HP250010 25016 42 17
HH48 1931 | 48J3H01 | 56 8 |HP250050 |2505P00 | 40 17
HH4 81931  48J3H01 | 54 7 |HP250581 | 2558001 | 40 16
HH 481931 |48J3H01 | 62 9 |HP250581 255801 @ 42 16
HH481970 | 48)7H 62 15 | HP250620 2562P00 | 40 14
HH48 1970 | 48)7H 5 8 12 [ HP250630 2563000 | 42 14
HH481980 48]8H 6 2 11 |HP331520  33F2P00 | 38 21
HH481980 |48J8H | 58 16 |HP331531 33F3P01 & 38 2 5
HH4 81991 48J9H0L | 62 21 | HP331550 33500 38 2 9
HH48 1991 | 48J9H01 | 58 23 | HP331560 33F6P00 | 38 33
(HH4 82110 | 48L1H 62 20 |HP331570 33P0 38 | 14
HH482 110 |48L1H 58 24 | HP33158033k8P00 | 38 16
HP2312090 23900 | 34 18 | HP331590 337900 38 17
HP2312090  239P00 | 36 18 |HP331660 3366P00 38 2 0
HP231310 2301P00 | 34 17 IHP331690 33J6P00 | 38 | 10
HP23 1310 231P00 36 17 |HP331940  33J4P00 @ 38 9
HP23 1340 2304P00 | 70 | 2 |HP331940)]33J4P00 | 38 2 3




I N D E X

LIST MN. | PART No | PAGENo. | ITEM LIST Mo PART No | PAGENa |  ITEM
HP331950 |33J5P00 | 38 36 |KC1405830 | 1453C 18 13
HP482830 |4853P00 | 6 2 3 |KC140530 ] 1453C 10 13
HP482830  4853P00 | 58 4 |KC140530  1453C 2 0 11
HP482831 |4853P01 58 8 |KC140540 ] 1454C 9 2 11
HP482910  4871P00 | 6 2 8 |KC140540|1454C 16 10
HP 482940 |4874P00 | 6 2 6 | KC140540]1454C 2 4 11
HP 482940 |4874P00 | 5 8 11 |KC140540 ] 1454C 18 10
HP 482950  4815P00 | 58 | 6 | KC140540 /| 1454C 12 10
HP 482950 |4875P00 | 6 2 5 |KC140540]1454C 10 10
HP 482980 | 4878P00 | 6 2 19 |KC1406540 | 1454C 2 0 10
HP 4820980 | 4878P00 | 58 26 |KC140550 1455C 22 14
HP 4829090 |4879P00 6 2 12 | KC140550 1455 16 12
HP4829090  4879P00 | 58 15 |KC140550 ] 1455C 2 4 14
HP483110 48VIP00 | 6 2 o |KC140550] 14550 18 12
HP 7107090 7179P00 @ 4 6 5 |KC140550 ] 1455C 12 12
HQ741F 30 |740F3Q0 38 32 |KC140550 | 1455¢ 10 12
KC1109101191C 14 8§ |KC140550 | 1455C 2 0 12
KC110910 | 1191C 8 8 |KC140560]1456C 2 2 12
KC110910|1191C 2 2 5 |KC140560 | 1456C 16 11
KC110910|1191C 16 4 |KC140560 | 1456C 2 4 12
KC110910 | 1191C 29 5 |KC140560 | 1456C 18 11
KC1109101191C 18 4 |KC140560 | 1456C 12 11
KC110910]1191C 12 4 |KC140560  1456C 10 11
KC110910  1191C 10 4 | KCc140630]1463C 60 26
KC110910 | 1191C | 20 | 4 |KC220210 |2221C 2 6 5
KC1109701197C 16 17 |KC220641 |2264C01 | 6 8 23
KC1206841]1284C01 | 1 4 12 | KC250471 | 2547C01 | 68 34
KC120841  1284C01 8 12 | KC250471 |2547C01 | 26 13
KC120841 |1284C01 | 22 12 |KC250481 |2548001 | 6 8 33
KC120841 1284601 | 16 9 | KC250481 | 254801 | 26 11
KC120841|1284C01 | 2 4 10 |KC270010 2701C 70 18
KC120841 1284001 | 18 9 | KC270030|2703C 70 22
KC120841]|1284C01 | 12 9 | KC270050 |2705¢C 70 23
KC120841 |1284C01 | 10 9 | KC270060 | 2706 70 95
KC120841  1284C01 | 20 9 |KC270070 @ 2707C 70 27
KC120860 1286C 2 2 15 |KC270080 | 2708C 70 31
KC120860 128¢ 168 14 | KC2701071 271001 | 70 35
KC1l20860 1286 | 292 15 | KC270110 27LIC 70 5 3
(KC120860 1286 18 14 | KC270171 271701 @ 70 30
KC120860 1286 ) 13 [KC270180 | 2718C 70 2 8
(KC120860  1286C 10 14 |KC270190 2719C | 70 | 17
KC120860 ,1286¢C | 20 13 [ KC27022¢2 2722002 70 19
KC140530  1453C | 22 13 | KC270271 272701 | 70 12
KC140530 | 1433 16 13 |KC270283 2728003 | 70 10
KC140530 | 1453C 2 4 13 |KC2702092 2720002 | 70 14




N D E X

LIST No | PART No | PAGENo | ITEM | LIST N PART No. | PAGENo |  ITEM
KC270301 273001 | 70 11 | KC470190 4710C 6 0 16
KC270331 273301 | 70 40 | KC470520 4752 6 0 15
KC270341 |2734C01 | 70 52 | KC470540 | 4754C 6 0 19
KC270351 |2735001 | 70 | 47 |KC47065090 |4759C 6 0 11
KC270360 | 27360 70 43 |KC470620  4762C 6 0 14
KC270370 |2737C 70 41 | KC470640A4764C 6 0 1
(KC270401 | 2740001 | 70 21 | KC470650]4765¢ 60 6
KC270650 | 27650 70 20 |KC480150 | 4815C 5 6 5
KC27070C | 27700 70 44 |KC480210 |4821C 6 0 4
KC270720 27720 70 6 | KC480240 |4824C 6 0 1
KC270780 |2778C 70 54 |KC480260 | 4826C 6 0 3
KC2700940 |2794C 68 13 |KC480270 | 4827C 6 0 18
KC2700950 | 2795C 6 8 20 |KC480330 | 4833C 6 0 10
KC270960 | 2796C 6 8 14 |KC480330 |4833C 6 0 2 4
KC2700970 ] 2797C 68 | 22 |KC480350 485 | 52 3
KC2700980 |2798C 6 8 19 |KC480350 ] 4835C 5 6 3
KC271000 | 27A0C 68 12 |KC48083650 | 4835C 54 3
KC271021 | 2742001 | 6 8 11 | KC481230]48C3C 6 0 2 5
KC271031 | 27A3C01 | 6 8 10 |KC481240/4804C 60 2 7
KC271041 |27A4C01 | 6 8 9 | KC481250 @ 4805C 5 6 5
KC271070 |27A7C 6 8 29 | KC481260 | 4806C 56 6
KC271120|2782C 6 8 28 |KC481260 |48C6C 5 4 5
KC271130  27B3C 6 8 30 |KC481360 | 48D6C 6 0 33
KC271140 ! 27B4C 72 7 |KC510240 5124C 50 13
KC271 151 |27B5C01 | 72 11 | KC320310520 | 8231¢ 48 11
KC27116¢2)]2786002 | 72 15 | KC330310520 | 3331C 3 4 28
KC271172] 27187002 | 7 2 10 | KC330310520 | 8331C 36 28
KC271191 278901 | 68 18 |KF220110 2211F 28 6
KC271201 | 270C01 | 68 17 |KF220120|2212F 28 9
KC271¢211]27CIc0l | 6 8 16 |KF220130|2213F 28 10
KC271220 |2702C 6 8 15 |KF220140]2214F 2 8 5
KC271430 | 2783C 72 17 |KF220150 | 2215F 2 8 1
KC271440 2784C 79 I | KF220160 | 2216F 28 7
(KC271470 27870 79 90 | KF220180 | 2218F 2 8 8
KC271480 |2708C 70 49 |KF220190 221907 28 | 12
KC271940 27J4C 6 8 7 | KF220220 | 2222 26 | 3
KC271950 | 27J50 6 8 6 |KF220230 2223F 2 6 7
KC2710960 | 27J6C 68 3 |KF220230 2223F 28 | 17
KC271970 |27J7C 6 8 § |KF220240 2224 5 8 15
KC3205090 | 3259 18 I | KF220250 |2225F 28 | 16
KC330170|3317¢ 3 8 2 | KF220270 222F 28 19
KC330180 | 3318C 72 6 |KF220200 2229F 2 6 1
KC330410 |3341C 72 > |KF220310 2231F 26 12
KC330410 ] 3341C 3 2 4 |KF220450 | 2245F 2 8 13
KC330510  3351C 3 8 27 | KF220460 2246F 28 | 14




I N D E X
L1ST No. | PART No | PAGENo |  ITEM LI1ST No | PART Mo | PAGENo |  ITEM
KF220470 | 2247F 28 18 |KF230610 23616 30 13
KF 220480  2248F 2 6 2 KF230610]236I6 3 2 13
KF220550 |2255F 26 10 |KF230620 2362F 38 35
KF230010 2301F 3 4 1 | KF230630  2363F 30 11
KF230010 2301F 36 I | KF230630  2363F 32 11
KF230020  2302F 3 4 3 |KF230630  2363F 38 2 6
KF230120  2312F 3 4 20 |KF230640 |2364F 30 12
KF230120 |2312F 36 20 |KF2830640 | 2364 392 12
KF230180 |2318F 3 4 9 | KF230650 ] 2365F 30 10
KF2301802318F 36 o |KF230650 | 2365F 32 10
KF230210 2320F | 34 4 |KF230910 231F | 34 | &
KF230210 | 2321F 3 6 4 |KF230910  2391F 3 6 6
KF 230230 | 2323F 3 4 8 | KF2300920]2392F 3 4 5
KF230230 | 2323F 36 8 |KF2300920 | 2392F 36 5
KF 230240 | 2324F 34 | 9 |KF2300930  2393F 3 4 7
KF 230240 | 2324F 36 9 |KF2300930 | 2393 36 7
KF230250 | 2325F 3 4 10 |KF240030  2403F 44 3
KF230250 |2325F 36 10 |KF240160  2416F 10 2 2
KF2308310]2331F 3 4 12 |KF240160|2416F 42 99
2 0 | 2331F 36 12 |KF240170  2417F 40 31
0 | 2332F 3 4 11 |KF240170]2417F 12 31
0 | 2332F 3 6 11 |KF240200 242000 | 4 4 9
30 | 2333 3 4 94 |KF240280 |2428F 10 2 8
30  2333F 3 6 24 |KF240280 @ 2498F 12 28 |
40 | 2334F 3 4 13 | KF240420 2442F 4 17
10 | 2334C 36 13 |KF240440 2303°00 | 44 | 10
5 0 | 2336F 34 30 |KF240450 24450 | 44 | 11
50360 2336F 36 | 30 IKF240460 2046F 44 16
0 | 2342F o 8 o | KF240470 2447F | 414 15
0 | 23457 34 14 | KF240180 2448F | 44 13
0 | 2345F 3 6 14 | KF240409G0 | 2449 i4 0 12
5 0 | 2346F 34 15 | KF240520 24528 | 44 - 7 |
0 2346F | 26 . 15 |KF240530 R AV
0 2348F | 34 190 | KF240550 24558 | 4 4 6
0 238 56 | 19 | KF240560 24568 14 5
5 ¢C 23517 30 6 | KF240610 2461F 44 |8
KF230510 2851F 32 | 6  KF?2 0700 2470F 40 2 4
KF230530 236800 30 3 |KF240700 @ 2470F 12 2 4
KF230530 2368F00 32 | 3 KF240710 2471 10 19
KF230540 3%41C . 30 | 4 L KF240710 | 2471F 12 19
KF230550 2355F X 9 KF240740 24745 40 29 |
KF230550,2355F @ 32 9 | KF240740 ' 2474F 12 2 9
KF230580 2358 . 70 9 | KF240750 2475F 10 30
KF230580 2358F 30 5 |KF240750 2475F 19 30
KF230580 2358 3 2 5 |KF240760 @ 2476F 40 2 7




I N D E X

LIST No | PART No | PAGENo |  ITEM LT1ST No | PART No | PAGENo | ITEM
KF240760 | 2476F 12 27 | KG240220 24926 40 2 3
KF240780 |2478F 10 | 25 |KG240220 @ 2422 42 23
KF240780 | 2478F 42 25 |KG240251 2425601 | 40 21
KF2400900 2490700 | 46 6 | KG240251 2425601 | 42 21
KF240910]2491F | 40 26 | KG24 10831 | 24A3601 | 46 9
KF240910 | 2491F 42 26 | KG270282 2728602 | 70 10
KF240930 | 2493F 40 15 | KG270310 27316 70 7
KF240930 2493 42 15 |KG330150] 3315 3 8 18
KF250200 | 2520F 10 33 |KGT10161 7116601 @ 46 3
KF250200 2520F 42 33 | KN230410 ] 2341N00 | 2 8 1]
KF310071 3107001 50 9 |KN230430 231380 | 28 3
[ KF 320040 | 3204F 18 2 | KN231660 | 23G6N01 | 34 2 5
KF320510 |325IF 48 3 I KN231670 23781 | 36 2 5
KF320520 | 32528 48 4 |KN231690 | 23G9N0 | 3 4 31
KF320530  3253F 50 I | KN231700 23H0N00 | 36 31
KF320910 | 32IF 50 24 | KN240820 2482500 | 40 3 9
KF3302381 |3381F01 | 30 1 | KN240820 | 248200 | 4 2 3 2
KF330381 | 333801 | 32 1 | KN270160 2716800 | 70 5
KF3302381 | 3338701 | 34 27 |KN271600 | 2760N00 | 68 2 5
| KF330381 '3338F01 | 36 27 |KN271651 |2765%01 | 68 y
KF530110  531F | 64 18 |KN271661 | 2766N01 | 68 5
KF5301 10 5311F 6 6 19 [KN271711 27HINOI | 7 2 19
(KF530120  5312F 6 1 18 | KN271840 271450 | 70 38
(KF530120 5312F 6 6 19 | KN271850 2715800 | 70 37
K F530150 |5315F 6 1 20 | KN271890 271950 & 68 5 4
KF530150 53158 66 21 |KN272850 278N0 | 72 8
KF530160 |5316F 64 | 15 |KN470690 476950 | 60 EE
KF530160  5316F | 66 16  KN480O400 480NO 52 | 2 |
KF530170 5317 6 4 16 | KN480400 4840N00 | 54 | 2
KF530170 5317 66 | 17  KN480420 4842800 | 52 | 2
KF530180 53188 | 64 | 19 | KN4807TOO0 487950 | 60 | 17
| KF530180 5318F | 66 | 20 |KN482000 480500 | 58 R
KF530190 I5310F | 6 4 L7 |KN4s201 oﬁﬁsmwoo | 58 137
KF530190 53197 66 18 [KN482870 185THO0 58 5|
KF540170 | 5417F | 48 | 8 | KN182880 A858N00 58 | 7
KF540180 | 5418F 18 6 [KN483400 4870%0 ! 58 | 2.0
KF540350 |5135F 438 9 TKN483/4 ff"mf\oo‘* 58 22 |
KF710280 712868 | 46 8 | KN510570 515800 16 25 |
KF710300 7180F | 46 I KU120800 1280000 14 9
KG120662 1266602 14 2 | KU120800 128000 | § 9
KG120662 1266602 8§ | 2 KUL20800 1280000 22 7
KG120662 1266602 20 | > | KU120800 1280000 16 6|
KG210282 212802 | 68 @ 26 5{KU120800§1280U00‘24} 7
KG2109 11 2191601 | 68 35 | KU120800 1280000 | 18 6
KG230020 |2302F 36 | 3 | KU120800 1280000 12 6




| N D E X

L1ST No | PART No | PAGENo | ITEM LIST No. | PART No | PAGENo. | ITEM
KU120800 | 1280000 | 10 6 | KU310160]3116000 | 48 10
KU120800 1280000 | 20 6 |KUS312720 B31R2000 | 50 7
KU121310 1201000 | 24 3 |KUS31273031R3000 | 50 5
KU121310 1201000 | 18 o5 | KU312740 31R4000 | 50 4
KU121320 | 1202000 | 24 5 | KU312750 3185000 | 50 3
KU12183820 1202000 | 1 8 3 |KU312771 31R7U01 | 48 5
KU 1213201202000 | 12 o | KU331710|33HIU0OO | 38 30
KU140550 1455000 | 1 4 11 | KU331720 3342000 38 31
KU140550 | 1455000 8 11l |KU331730 33H3000 | 38 29
KU140700 | 1470000 @1 4 7 | KU331740 |33H000 | 38 7
KU140700 | 1470000 | 8 7 IKU331750  33H5000 | 38 40
KU151601 @ 1560001 8 I |KUS331760 | 33H6U00 | 38 41
KU151611 | 1561000 @ 1 4 I |KU331900]33J0000 | 38 15
KU151631 | 1563001 | 18 I | KUS331910]33J1000 38 4
KU151642 1564002 @ 20 1 | KUS331930 33J3000 38 12
(KU 151651 | 1565000 | 22 I | KU460270 | 1627000 | 60 30
KU 151661 |1566001 @ 24 I |[KU460270 4627000 | 62 2 4
KU151671 |1567001 | 10 I | KU460270 4627000 | 58 17
KU151680 | 1568000 | 16 1 | KUud460321 4632001 | 62 2 0
KU 1516090 1569000 @ 12 I I KU4608342 463002 | 58 1
KU151700 | 1580000 8 6 |KU460360 4636U0K & 6 2 2 7
KU 151710 I5HIUOO 14 6 | KU460372 4637002 6 0 2 2
KU15 17311503001 | 18 7 | KU4602380 4638000 | 6 0 31
KU151741 I5HILOI = 20 | 7 IKU4603090 4639000 | 60 29
KU151751 I5H5001 | 22 8 | KU460461 | 4646001 | 58 18
KU 151761  15H6U01 | 24 8 | KUA47T0100 4710000 | 6 2 13
KU 151781 | 1508001 10 T I KU4TO0110]|4711000 | 5 2 10
KU151760 1509000 | 16 7 IKU470110]4711000 | 56 1o
KU151010 151000 12 7 IKU4701 10 4711000 | 5 4 9
KU1T61601 1660001 g 5 | KU470151 @ 4715001 | 52 9
KU 161611 | 1661001 14 5 |KU470151 4715001 | 56 9
(KU 161631 1663001 18 8§ | KU470151 4715001 | 54 8
(KU 161641 1664001 & 20 8§ | KU470400 4740000 | 62 17
KU 161651 1665001 | 22 9 | KU180130 4813000 62 16
KU1 61661 1666000 24 9 | KU480160 4816000 & 56 4
KU161671 1667001 10 8 KU481050 4845000 | 5 4 4
KU 161680 1668000 16 8 | KU481090 4819V00 52 4
KU161690 1660000 12 8 KU 481281 480801 | 60 32
KU2 10800 2180000 26 I KU483180 4878000 62 1
' KU210810 218100 26 1 | KU483440 48Y400 @ 58 9
KU210820 2182000 = 26 I ' KU490180 4918000 6 2 10
KU210830 2183600 26 | 1 |KU190710 4971000 | 52 | 13
KU310081 310801 50 9 | KU490720 1972000 | 52 13
KU310130 3118000 | 50 10  KUS510410 5141000 | 40 18
KU3 10150 3115000 | 50 8§ | KU5 10410 541000 @ 402 18




I N D E X
LI1ST No | PART No | PAGENe | ITEM LIST Mo PAGEN | ITEM
KUS5 11210 |51C1000 | 64 3
KU511210]|51Cl000 | 6 6 1
KU5 11240 |51C4T00 | 6 6 3
KU540160 5416000 | 4 8 7
MA 1402380 | 14384 1 4 3
MA140380 | 14384 8 3
MA140530 | 14534 14 12
MA140530 | 14534 8 1 4
MA140540 | 1454A 14 13
MA140540 | 14514 8 13
MA140570 | 14574 1 4 {4
MA 140570 | 1457A 8 12
MA140580 | 14584 14 15
MA140580 | 14584 8 15
MA140690 | 1469A 14 4
(MA 1406090 14694 8 4
MA1504091 | 1540001 | 22 2
MA150491 | 1549001 | 16 2
MAI1504091 1549001 | 10 2
MA220510 |2251A @ 26 9
(MA 250131 253001 | 26 8
MA450520 | 45524 5 2 1
MA450660 | 45664 56 1 |
MA450760 45764 5 4 1 ‘
MA4T1020 | 47A2A 52 11 |
MA4 81080 | 47484 5 4 10 5
MT 230490 2349700 & 30 0 | R
o 4 30 |2 ,, | L ~
MT 230520 | 23527100 30 | 8 » s
MT 230520 232100 32 | 8 |
MT 230830 2383700 | 32 2 o
MT 3101380 3113700 | 50 | 10 |
MT 314410  31DDTOC | 50 « 12 o
MT3 14420 31DETO0 & 50 11 | | D
(MT 460240 4624700 62 | 25 i ' 7
MT 460240 4624700 | 58 = 18 | o '
MT510210 51270 | 50 14 . R i
MT510670 5167700 46 21
MT5 10680 5168700 46 19 [
MT510790 5179700 4 6 o0 | i
MT5 11220 512700 @ 66 2
(MT 511270 | 51C7T00 | 64 0 : - | ‘ o
| TF220310  223IF 68 32 | ‘
TF230640 2364F 68 31 | |
i j ‘
| ; }




